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CUSTOMER NAME: WUXI TEFA DECORATION MATERIAL CO., LTD.
ADDRESS: ROOM 501, NO. 5, HUAQING INNOVATION PARK, HUISHAN
DISTRICT, WUXI CITY, JIANGSU PROVINCE

Sample Name : PVC HOMOGENEOUS FLOOR ROLLS

Product Specification : 2.0mm*2m

Manufacturer : WUXI TEFA DECORATION MATERIAL CO., LTD.
Material and Mark . PVC

Other Information . Brand: FARFLY

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt . Sep 26, 2021
Testing Start Date . Sep 26, 2021
Testing End Date . Oct 28, 2021
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co. , Ltd Xiamen Branch
Testing Center

-

Bryan Hong
Authorized signatory
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Sample Information:
Flooring, See the photograph.

Lab environment condition: 23+2°C, 50+5%RH
Preconditioning: 23+2°C, 50+5%RH for a minimum of 24h

Test Result(s):

Test
method(s)

Requirement(s) of

No. | Testitem(s) EN 6492011 Test result(s)

Test condition(s)

Specimen:
60mmx60mm, 3pcs
Residual - Applied load: 500N
J Indentation EN o Load time: 150min
Recovery time:

150min

<0.1mm Ave.: 0.06 mm

Original Sample Photo:

Sample
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